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Frequency Stability 

Test Conditions LTE Band 12 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0010  

PASS 

40 Normal Voltage 0.0020  

30 Normal Voltage 0.0010  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0028  

0 Normal Voltage 0.0078  

-10 Normal Voltage 0.0013  

-20 Normal Voltage 0.0064  

-30 Normal Voltage 0.0047  

20 Maximum Voltage 0.0023  

20 Normal Voltage 0.0000  

20 Battery End Point 0.0028  

Note:  

1. Normal Voltage =3.85 V.；Battery End Point (BEP) =3.65 V.；Maximum Voltage =4.25 V. 

2. Note: The frequency fundamental emissions stay within the authorized frequency block. 

 

 



Report No. : FG932518-03B

Appendix B. Test Results of ERP/EIRP and Radiated Test

ERP/EIRP

Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 3 1 19.55 0.0902 14.15 0.0260

Middle 3 1 19.49 0.0889 14.09 0.0256

Highest 3 1 19.42 0.0875 14.02 0.0252

Lowest 1 3 19.56 0.0904 14.16 0.0261

Middle 1 3 19.59 0.0910 14.19 0.0262

Highest 1 3 19.53 0.0897 14.13 0.0259

Lowest 1 3 19.49 0.0889 14.09 0.0256

Middle 1 3 19.43 0.0877 14.03 0.0253

Highest 1 3 19.34 0.0859 13.94 0.0248

Limit

Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 8 4 19.70 0.0933 14.30 0.0269

Middle 8 4 19.54 0.0899 14.14 0.0259

Highest 8 4 19.48 0.0887 14.08 0.0256

Lowest 1 8 19.71 0.0935 14.31 0.0270

Middle 1 8 19.60 0.0912 14.20 0.0263

Highest 1 8 19.53 0.0897 14.13 0.0259

Lowest 1 8 19.61 0.0914 14.21 0.0264

Middle 1 8 19.41 0.0873 14.01 0.0252

Highest 1 8 19.34 0.0859 13.94 0.0248

Limit

Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 12 0 19.70 0.0933 14.30 0.0269

Middle 12 0 19.54 0.0899 14.14 0.0259

Highest 12 0 19.49 0.0889 14.09 0.0256

Lowest 1 12 19.74 0.0942 14.34 0.0272

Middle 1 12 19.60 0.0912 14.20 0.0263

Highest 1 12 19.52 0.0895 14.12 0.0258

Lowest 1 24 19.63 0.0918 14.23 0.0265

Middle 1 24 19.43 0.0877 14.03 0.0253

Highest 1 24 19.34 0.0859 13.94 0.0248

Limit

FCC RADIO TEST REPORT

LTE Band 4 / 1.4MHz (Average) (GT - LC = -5.4 dB)

Channel Mode
RB Conducted EIRP

Channel Mode
RB Conducted EIRP

QPSK

QPSK

16QAM

EIRP < 1W Result PASS

LTE Band 4 / 3MHz (Average) (GT - LC = -5.4 dB)

16QAM

EIRP < 1W Result PASS

64QAM

64QAM

LTE Band 4 / 5MHz (Average) (GT - LC = -5.4 dB)

Channel Mode
RB Conducted EIRP

QPSK

16QAM

EIRP < 1W Result PASS

64QAM
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Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 25 0 19.72 0.0938 14.32 0.0270

Middle 25 0 19.58 0.0908 14.18 0.0262

Highest 25 0 19.55 0.0902 14.15 0.0260

Lowest 1 0 19.65 0.0923 14.25 0.0266

Middle 1 0 19.70 0.0933 14.30 0.0269

Highest 1 0 19.64 0.0920 14.24 0.0265

Lowest 1 0 19.55 0.0902 14.15 0.0260

Middle 1 0 19.59 0.0910 14.19 0.0262

Highest 1 0 19.48 0.0887 14.08 0.0256

Limit

Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 0 19.68 0.0929 14.28 0.0268

Middle 1 0 19.79 0.0953 14.39 0.0275

Highest 1 0 19.61 0.0914 14.21 0.0264

Lowest 1 0 19.84 0.0964 14.44 0.0278

Middle 1 0 19.84 0.0964 14.44 0.0278

Highest 1 0 19.74 0.0942 14.34 0.0272

Lowest 1 0 19.66 0.0925 14.26 0.0267

Middle 1 0 19.76 0.0946 14.36 0.0273

Highest 1 0 19.54 0.0899 14.14 0.0259

Limit

Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 0 19.68 0.0929 14.28 0.0268

Middle 1 0 19.85 0.0966 14.45 0.0279

Highest 1 0 19.52 0.0895 14.12 0.0258

Lowest 1 0 19.84 0.0964 14.44 0.0278

Middle 1 0 19.84 0.0964 14.44 0.0278

Highest 1 0 19.65 0.0923 14.25 0.0266

Lowest 1 0 19.60 0.0912 14.20 0.0263

Middle 1 0 19.78 0.0951 14.38 0.0274

Highest 1 0 19.42 0.0875 14.02 0.0252

Limit

FCC RADIO TEST REPORT

Channel Mode
RB Conducted EIRP

QPSK

LTE Band 4 / 10MHz (Average) (GT - LC = -5.4 dB)

16QAM

EIRP < 1W Result PASS

64QAM

LTE Band 4 / 15MHz (Average) (GT - LC = -5.4 dB)

Channel Mode
RB Conducted EIRP

Channel Mode
RB Conducted EIRP

QPSK

QPSK

16QAM

EIRP < 1W Result PASS

LTE Band 4 / 20MHz (Average) (GT - LC = -5.4 dB)

16QAM

EIRP < 1W Result PASS

64QAM

64QAM
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Size Offset Power (dBm) Power (Watts) ERP(dBm) ERP(W)

Lowest 1 3 22.44 0.1754 10.39 0.0109

Middle 1 3 22.42 0.1746 10.37 0.0109

Highest 1 3 22.45 0.1758 10.40 0.0110

Lowest 1 3 22.55 0.1799 10.50 0.0112

Middle 1 3 22.53 0.1791 10.48 0.0112

Highest 1 3 22.54 0.1795 10.49 0.0112

Lowest 1 3 21.67 0.1469 9.62 0.0092

Middle 1 3 21.65 0.1462 9.60 0.0091

Highest 1 3 21.67 0.1469 9.62 0.0092

Limit

Size Offset Power (dBm) Power (Watts) ERP(dBm) ERP(W)

Lowest 15 0 22.57 0.1807 10.52 0.0113

Middle 15 0 22.45 0.1758 10.40 0.0110

Highest 15 0 22.37 0.1726 10.32 0.0108

Lowest 1 14 22.59 0.1816 10.54 0.0113

Middle 1 14 22.50 0.1778 10.45 0.0111

Highest 1 14 22.51 0.1782 10.46 0.0111

Lowest 1 14 21.73 0.1489 9.68 0.0093

Middle 1 14 21.66 0.1466 9.61 0.0091

Highest 1 14 21.65 0.1462 9.60 0.0091

Limit

Size Offset Power (dBm) Power (Watts) ERP(dBm) ERP(W)

Lowest 12 7 22.57 0.1807 10.52 0.0113

Middle 12 7 22.48 0.1770 10.43 0.0110

Highest 12 7 22.42 0.1746 10.37 0.0109

Lowest 1 12 22.53 0.1791 10.48 0.0112

Middle 1 12 22.54 0.1795 10.49 0.0112

Highest 1 12 22.45 0.1758 10.40 0.0110

Lowest 1 12 21.74 0.1493 9.69 0.0093

Middle 1 12 21.63 0.1455 9.58 0.0091

Highest 1 12 21.57 0.1435 9.52 0.0090

Limit

FCC RADIO TEST REPORT

LTE Band 12 / 1.4MHz (Average) (GT - LC = -9.9 dB)

Channel Mode
RB Conducted ERP

Channel Mode
RB Conducted ERP

QPSK

QPSK

16QAM

Result PASS

LTE Band 12 / 3MHz (Average) (GT - LC = -9.9 dB)

16QAM

Result PASS

64QAM

64QAM

ERP < 3W

ERP < 3W

LTE Band 12 / 5MHz (Average) (GT - LC = -9.9 dB)

Channel Mode
RB Conducted ERP

QPSK

16QAM

Result PASS

64QAM

ERP < 3W

B1-3 of 7



Report No. : FG932518-03B

Size Offset Power (dBm) Power (Watts) ERP(dBm) ERP(W)

Lowest 25 0 22.63 0.1832 10.58 0.0114

Middle 25 0 22.52 0.1786 10.47 0.0111

Highest 25 0 22.45 0.1758 10.40 0.0110

Lowest 1 49 22.60 0.1820 10.55 0.0114

Middle 1 49 22.59 0.1816 10.54 0.0113

Highest 1 49 22.59 0.1816 10.54 0.0113

Lowest 1 49 21.72 0.1486 9.67 0.0093

Middle 1 49 21.66 0.1466 9.61 0.0091

Highest 1 49 21.72 0.1486 9.67 0.0093

Limit

FCC RADIO TEST REPORT

Channel Mode
RB Conducted ERP

QPSK

LTE Band 12 / 10MHz (Average) (GT - LC = -9.9 dB)

16QAM

Result PASS

64QAM

ERP < 3W
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Size Offset Power (dBm) Power (Watts) ERP(dBm) ERP(W)

Lowest 12 7 22.50 0.1778 10.45 0.0111

Middle 12 7 22.54 0.1795 10.49 0.0112

Highest 12 7 22.50 0.1778 10.45 0.0111

Lowest 1 24 22.52 0.1786 10.47 0.0111

Middle 1 24 22.55 0.1799 10.50 0.0112

Highest 1 24 22.62 0.1828 10.57 0.0114

Lowest 1 24 21.60 0.1445 9.55 0.0090

Middle 1 24 21.64 0.1459 9.59 0.0091

Highest 1 24 21.73 0.1489 9.68 0.0093

Limit

Size Offset Power (dBm) Power (Watts) ERP(dBm) ERP(W)

Lowest 1 49 22.44 0.1754 10.39 0.0109

Middle 1 49 22.42 0.1746 10.37 0.0109

Highest 1 49 22.51 0.1782 10.46 0.0111

Lowest 1 49 22.54 0.1795 10.49 0.0112

Middle 1 49 22.54 0.1795 10.49 0.0112

Highest 1 49 22.62 0.1828 10.57 0.0114

Lowest 1 49 21.65 0.1462 9.60 0.0091

Middle 1 49 21.64 0.1459 9.59 0.0091

Highest 1 49 21.72 0.1486 9.67 0.0093

Limit

FCC RADIO TEST REPORT

LTE Band 17 / 5MHz (Average) (GT - LC = -9.9 dB)

Channel Mode
RB Conducted ERP

Channel Mode
RB Conducted ERP

64QAM

QPSK

QPSK

16QAM

Result PASS

LTE Band 17 / 10MHz (Average) (GT - LC = -9.9 dB)

16QAM

Result PASS

64QAM

ERP < 3W

ERP < 3W
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Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 12 7 21.02 0.1265 20.32 0.1076

Middle 12 7 21.15 0.1303 20.45 0.1109

Highest 12 7 20.91 0.1233 20.21 0.1050

Lowest 1 0 20.95 0.1245 20.25 0.1059

Middle 1 0 21.09 0.1285 20.39 0.1094

Highest 1 0 20.95 0.1245 20.25 0.1059

Lowest 1 0 20.20 0.1047 19.50 0.0891

Middle 1 0 20.81 0.1205 20.11 0.1026

Highest 1 0 20.15 0.1035 19.45 0.0881

Limit

Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 25 0 21.02 0.1265 20.32 0.1076

Middle 25 0 21.22 0.1324 20.52 0.1127

Highest 25 0 21.07 0.1279 20.37 0.1089

Lowest 1 25 20.95 0.1245 20.25 0.1059

Middle 1 25 21.16 0.1306 20.46 0.1112

Highest 1 25 20.95 0.1245 20.25 0.1059

Lowest 25 0 19.50 0.0891 18.80 0.0759

Middle 25 0 20.87 0.1222 20.17 0.1040

Highest 25 0 19.51 0.0893 18.81 0.0760

Limit

Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 75 0 21.12 0.1294 20.42 0.1102

Middle 75 0 21.16 0.1306 20.46 0.1112

Highest 75 0 20.88 0.1225 20.18 0.1042

Lowest 1 74 20.93 0.1239 20.23 0.1054

Middle 1 74 21.25 0.1334 20.55 0.1135

Highest 1 74 20.79 0.1199 20.09 0.1021

Lowest 1 0 20.18 0.1042 19.48 0.0887

Middle 1 0 20.79 0.1199 20.09 0.1021

Highest 1 0 20.19 0.1045 19.49 0.0889

Limit

FCC RADIO TEST REPORT

LTE Band 41 / 5MHz (Average) (GT - LC = -0.7 dB)

Channel Mode
RB Conducted EIRP

Channel Mode
RB Conducted EIRP

64QAM

QPSK

QPSK

16QAM

EIRP < 2W Result PASS

LTE Band 41 / 10MHz (Average) (GT - LC = -0.7 dB)

16QAM

EIRP < 2W Result PASS

64QAM

LTE Band 41 / 15MHz (Average) (GT - LC = -0.7 dB)

Channel Mode
RB Conducted EIRP

64QAM

QPSK

16QAM

EIRP < 2W Result PASS

B1-6 of 7



Report No. : FG932518-03B

Size Offset Power (dBm) Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 0 21.04 0.1271 20.34 0.1081

Middle 1 0 21.20 0.1318 20.50 0.1122

Highest 1 0 21.06 0.1276 20.36 0.1086

Lowest 1 0 21.15 0.1303 20.45 0.1109

Middle 1 0 21.24 0.1330 20.54 0.1132

Highest 1 0 21.19 0.1315 20.49 0.1119

Lowest 1 0 20.39 0.1094 19.69 0.0931

Middle 1 0 20.98 0.1253 20.28 0.1067

Highest 1 0 20.38 0.1091 19.68 0.0929

Limit

FCC RADIO TEST REPORT

Channel Mode
RB Conducted EIRP

QPSK

LTE Band 41 / 20MHz (Average) (GT - LC = -0.7 dB)

16QAM

EIRP < 2W Result PASS

64QAM
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Radiated Spurious Emission 

LTE Band 4 

LTE Band 4/ 20MHz / QPSK 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3420 -59.63  -13 -46.63  -75.96 -69.99  1.80  12.16  H 

10264 -43.86  -13 -30.86  -73.17 -53.55  2.22  11.91  H 

11976 -43.43  -13 -30.43  -73.75 -53.15  2.42  12.14  H 

        H 

        H 

        H 

3420 -59.13  -13 -46.13  -76.09 -69.49  1.80  12.16  V 

10264 -44.91  -13 -31.91  -73.8 -54.60  2.22  11.91  V 

11976 -45.23  -13 -32.23  -75.08 -54.95  2.42  12.14  V 

        V 

        V 

        V 

Middle 

3448 -56.27  -13 -43.27  -72.91 -66.69  1.83  12.24  H 

5170 -56.23  -13 -43.23  -76.91 -66.07  2.29  12.13  H 

6892 -52.96  -13 -39.96  -76.75 -61.58  2.38  11.01  H 

10344 -43.49  -13 -30.49  -72.83 -53.08  2.34  11.94  H 

12064 -41.46  -13 -28.46  -71.8 -51.36  2.45  12.34  H 

        H 

3448 -54.60  -13 -41.60  -71.81 -65.02  1.83  12.24  V 

5170 -55.40  -13 -42.40  -76.64 -65.24  2.29  12.13  V 

6892 -52.57  -13 -39.57  -76.95 -61.19  2.38  11.01  V 

10344 -44.55  -13 -31.55  -73.62 -54.14  2.34  11.94  V 

12064 -45.21  -13 -32.21  -74.94 -55.11  2.45  12.34  V 

        V 
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Highest 

3469 -58.31  -13 -45.31  -75.17 -68.77  1.84  12.31  H 

10416 -43.61  -13 -30.61  -72.98 -53.12  2.46  11.97  H 

12152 -41.41  -13 -28.41  -71.74 -51.48  2.47  12.53  H 

        H 

        H 

        H 

        H 

3469 -58.54  -13 -45.54  -75.92 -69.00  1.84  12.31  V 

10416 -43.02  -13 -30.02  -72.26 -52.53  2.46  11.97  V 

12152 -44.88  -13 -31.88  -74.52 -54.95  2.47  12.53  V 

        V 

        V 

        V 

        V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 12 

LTE Band 12 / 10MHz / QPSK 

Channel 
Frequency 

( MHz ) 

ERP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

1400 -61.99  -13 -48.99  -74.04  -66.43  1.15  7.74  H 

2105 -60.45  -13 -47.45  -75.07  -67.11  1.38  10.18  H 

2808 -60.19  -13 -47.19  -75.58  -67.33  1.45  10.75  H 

        H 

        H 

        H 

        H 

1400 -62.40  -13 -49.40  -73.88  -66.84  1.15  7.74  V 

2105 -59.53  -13 -46.53  -74.42  -66.19  1.38  10.18  V 

2808 -60.16  -13 -47.16  -75.96  -67.30  1.45  10.75  V 

        V 

        V 

        V 

        V 

Middle 

1408 -62.34  -13 -49.34  -74.35  -66.82  1.15  7.78  H 

2120 -60.45  -13 -47.45  -75.32  -67.12  1.38  10.20  H 

2824 -60.82  -13 -47.82  -76.24  -67.98  1.45  10.76  H 

        H 

        H 

        H 

        H 

1408 -61.82  -13 -48.82  -73.29  -66.30  1.15  7.78  V 

2120 -59.49  -13 -46.49  -74.67  -66.16  1.38  10.20  V 

2824 -60.38  -13 -47.38  -76.22  -67.54  1.45  10.76  V 

        V 

        V 

        V 

        V 
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Highest 

1417 -62.46  -13 -49.46  -74.45  -66.97  1.15  7.82  H 

2126 -60.10  -13 -47.10  -75.08  -66.77  1.38  10.20  H 

2832 -60.87  -13 -47.87  -76.32  -68.03  1.45  10.77  H 

        H 

        H 

        H 

        H 

1417 -61.87  -13 -48.87  -73.34  -66.38  1.15  7.82  V 

2126 -59.46  -13 -46.46  -74.76  -66.13  1.38  10.20  V 

2832 -60.16  -13 -47.16  -76.04  -67.32  1.45  10.77  V 

        V 

        V 

        V 

        V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 41 

LTE Band 41 / 20MHz / QPSK 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

5076 -60.47  -25 -35.47  -53.54 -70.26  2.33  12.12  H 

7620 -44.94  -25 -19.94  -42.66 -53.26  2.11  10.43  H 

10164 -56.27  -25 -31.27  -58.47 -66.08  2.06  11.87  H 

        H 

        H 

        H 

        H 

5076 -63.46  -25 -38.46  -57.12 -73.25  2.33  12.12  V 

7620 -45.00  -25 -20.00  -42.76 -53.32  2.11  10.43  V 

10164 -56.20  -25 -31.20  -57.79 -66.01  2.06  11.87  V 

        V 

        V 

        V 

        V 

Middle 

5172 -57.36  -25 -32.36  -50.78 -67.20  2.29  12.13  H 

7752 -46.96  -25 -21.96  -45 -55.75  2.11  10.91  H 

10332 -56.46  -25 -31.46  -58.91 -66.07  2.32  11.93  H 

        H 

        H 

        H 

        H 

5172 -61.99  -25 -36.99  -55.97 -71.83  2.29  12.13  V 

7752 -44.71  -25 -19.71  -42.81 -53.50  2.11  10.91  V 

10332 -57.19  -25 -32.19  -59.34 -66.80  2.32  11.93  V 

        V 

        V 

        V 

        V 
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Highest 

5256 -56.89  -25 -31.89  -50.63 -66.79  2.26  12.15  H 

7884 -48.16  -25 -23.16  -46.87 -57.43  2.11  11.38  H 

10512 -49.62  -25 -24.62  -52.35 -59.01  2.59  11.98  H 

        H 

        H 

        H 

        H 

5256 -60.80  -25 -35.80  -55.07 -70.70  2.26  12.15  V 

7884 -43.37  -25 -18.37  -42.01 -52.64  2.11  11.38  V 

10512 -50.89  -25 -25.89  -53.65 -60.28  2.59  11.98  V 

        V 

        V 

        V 

        V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 

 




